
 

 

Resources from Waste 
Integrated Resource Management Phase I Study Report 

Prepared for: 

BC Ministry of Community Services 

29 February, 2008 

 



 

Integrated Resource Management Study Team 
c/o Aqua-Tex Scientific Consulting Ltd., Suite 205, 2187 Oak Bay Avenue, Victoria BC V8R 1G1 

t: (250) 598 0266 e: irmteam@astrics.com 

Mr. Dale Wall 
Deputy Minister 
Ministry of Community Services 
PO Box 9490 Stn Prov Govt 
Victoria BC V8W 9N7 

February 29, 2008 

RESOURCES FROM WASTE – PHASE I STUDY REPORT 

Dear Mr. Wall, 

The Study Team has the pleasure of submitting its final report. The Study Team has analysed in detail the 
responses to the reviews provided by the Technical Advisory Committee and the four peer reviewers 
[...]
infrastructure, topography and availability and location of resource recovery clients.  

These small, decentralised plants could be located on or near existing sewage lift stations, taking 
advantage of existing infrastructure, rights of way, and land already owned by municipalities. 
Preferably, they would be interconnected by both control communications and resource transfer lines. 
This system could be thought of as "the internet of sewage treatment", analogous to many 
interconnected machines working together, as opposed to a single machine (mainframe computer, or 
centralised treatment plant in this case). Like other networks, a distributed network of small treatment 
plants has the potential to be more robust in the event of failures of individual pieces of equipment. The 
plants could be monitored and controlled automatically and remotely, and if equipment in one plant 
fails, its load could be transferred to downstream plants.  

The general philosophy toward management of sewage in the proposed model is to “work backward” 
from the opportunities and constraints posed by the local natural environment and potential resource 
clients and define the levels and types of treatment appropriate for the ultimate dispositions of the 
reclaimed water. This can will result in different levels of treatment at different locations and even 
multiple quality levels and types of treatment at one location.  

Implicit in the model is the recognition that natural methods of quality improvement are preferred and 
should be implemented to the full extent that the approaches are feasible. Natural methods can provide 
quality improvement with fewer inputs of energy, materials and manpower and therefore optimise the 
net resource flows. For example, natural systems can avoid or minimise the significant energy costs 
associated with supplying air for biological oxidation. Elimination of residual organic compounds such 
as pharmaceuticals, which are the newest focus of the wastewater quality industry may be efficiently 

© Province of British Columbia, 2008  February 29, 2008  Page 87 



 

accomplished by soil infiltration41 whereas the mechanical solutions (for example, free radical 
generation through advanced oxidation) require considerable inputs of energy, capital and perhaps 
chemicals. 

ssimilation and this can 
r, the generally space-

intensive nature of natural solutions limits their application in dense urban environments. It is a complex 
matter to estimate the potential for natural assimilation in any given area and the result will vary 
considerably from location to location. Consequently, our model assumes the conservative or “worst 

 the sewage must be treated to a high “reclaimed water” standard in 
mechanical plants. These plants intensify the same types of biological processes that would occur in 

mercial-off-the-shelf" equipment which has a stable performance record in 

ater; 

Creative landscape design can maximise opportunities for natural treatment and a
have dramatic environmental benefits, as outlined in Appendix E, howeve

case” situation whereby 100% of

natural systems. 

The following is a description of the conceptual design for a localised treatment plant in the Capital 
Region, named by the Study Team as "Water and Energy Recovery Cells", or sewage WERCs. Each 
plant is designed to use "com
other locations. For the Capital Region example, we have looked at plants with a capacity of 2,000 
m3/day, along with a smaller number of higher capacity plants (20,000 m3/day, 10,000 m3/day and 5,000 
m3/day). To help understand the scale of the plants, the 2,000 m3/day plant would handle the sewage 
from 6,000 to 8,000 people,42 and would require a footprint of 300 m2 (over 3,000 square feet). 

Water and Energy Recovery Cells (WERCs) 

Design objectives for WERCs are to:  

 Reclaim water for local use or discharge; 

 Facilitate opportunities to reclaim heat from the water for district heating; 

 Maximise the recovery of biomass from the wastew

 Produce treated water to the standards described in Figure 17: Treated Wastewater Quality 
Objectives; and  

 Treat influent flows with the properties described in Appendix B and Appendix C of the CRD's 
2003 Compliance Monitoring for Sewage Outfalls Operated by the Capital Regional District of 
British Columbia, Canada.43 

                                                 
41 Presentation by Dr George Tchobanoglous of UC Davis at the 13th Northwest On-Site Wastewater Treatment Short Course and 

Equipment Exhibition. University of Washington September 19-20, 2005 ·  
42 Assuming a 333 litres of wastewater per person per day. Advanced water conservation measures would result in a higher service 

population. 
43 The 2003 report is used, since the Macaulay Pt. flow meter did not operate reliably in 2004-2005 (reference email from CRD, May 8, 

2006). 

© Province of British Columbia, 2008  February 29, 2008  Page 88 



 

Figure 17: Treated Wastewater Quality Objectives 

Parameter Units Standard Notes 
Oxygen, Dissolved  mg/L 5.5 Monthly arithmetic mean of weekly samples 

pH  6.5-9.0  

CBOD (5 day) mg/L  10 Monthly arithmetic mean of weekly samples 

TSS mg/L 10 Monthly arithmetic mean of weekly samples 

TP mg/L 0.5 Quarterly arithmetic mean of monthly samples 

TN mg/L 5 Quarterly arithmetic mean of monthly samples 

NH3-N mg/L 1 Quarterly arithmetic mean of monthly samples 

Turbidity NTU  5 24-hr average 

 NTU  2 Instantaneous 

Fecal Coliform CFU/100 ml 0 Normally zero counts 

 CFU/100 ml 2.2 Median of last 7 samples 

 CFU/100 ml 14 Maximum value 

Design considerations will include:  

 “Green” design—energy efficiency, minimum chemical usage, etc.; 

o various urban and suburban locations; 

 Able to meet specific water quality standards for local uses; 

inimum requirement for operator intervention; 

n and inflow (I&I) characteristic of the many sewer 

ith new screens and pumps and building the WERCs at or near the lift stations; 

 Intercept and manage 100% of the flow at that location—suspend use of downstream piping and 
effectively retire many large diameter sewer lines and lift stations; 

 Collect biomass at each WERC, but do not generate biogas at each station—transfer biomass to 
e 

omass 

 Compact and able to be inserted unobtrusively int

 Appropriate technology for the scale, m

 Tolerant of the peak flows and infiltratio
systems. 

Design and location would meet the following criteria: 

 Locate the WERCs principally at lift stations in the existing sewer network, replacing the 
existing pumps w

 Employ technology to allow a small and flexible footprint for the WERC, so that the plant may 
be installed in small, inconspicuous, low value spaces, preferably subsurface construction within 
existing rights of way; 

major WERC plants where biogas can be economically generated. Biomass transfer can b
effected by subsurface slurry pipeline or truck collection route. External sources of bi
could be received at each WERC (e.g., solid organic waste from the community); 

© Province of British Columbia, 2008  February 29, 2008  Page 89 



 

 Where practical, in nto “retired” downstream 
 as inter-station tr biomass slurry, screened effluent and possibly 

ed water. These lines provide rec  case one WERC malfunctions; and,  

is eved th h proc components and 
“distributed processing” whereby screened sewage received at one WERC may be redirected to 

ants in case of eme ncy. To t extra 25% reserve 
capacity. For e le, the “ 00 m3/da /day. Each WERC 
would have 100% redundancy and back  effluent pumps 
and Equalisation (EQ) tank pumps so that the screened
small diamete  

he total was r treatm acity , based on twice 
 ADWF (Average Dry W ather Flow 05,000 m3/day in the Core Area. Since the 

IRM model is based on just-in-time ion of new treatment capacity, additional 
t cap   added as  and cost of 

treatment mat t s of the

 The WERC i o ndle peak ltiples of ADWF) as follows through a 
apacity, flow equalisation and accelerated processing of dilute 
 primary, secondary and tertiary 400%. These represent large I&I 

mplement a prioritised I&I 
l also increases the sewage 

of the 
me circumstances. 

3 f capacity 
nting for 

d operating costs of wastewater treatment plants could contact the Ministry of 
t data, based on recent expenditures by BC 

nd energy requirements, and 

  

sert comparatively small diameter plastic tubing i
sewer lines
reclaim

ansfer lines for 
ourse in

 Reliability  achi roug ess simplicity, redundancy of key 

other pl rge his end, each WERC would have an 
xamp 2,0 y” plant will actually process 2,500 m3

up power on screen equipment, screened
 effluent transfer line could be a relatively 

r pipe.
 T tewate ent cap  in the IRM model was 210,000 m3/day

the e ) value of 1
implementat

treatmen acity would be  required. In this approach the capacity
ch the curren  need  community. 

s assumed t  ha  flows (as mu
combination of redundant c
wastewater: screening 500%,
coefficients and it may be more cost-effective in many cases to i
control program to reduce plant capital cost. Improved I&I contro
temperature, which makes energy recovery economics more favourable. The proximity 
plant may allow more convenient remediation measures in so

 The total estimated capital cost of the WERCs was approximately $2,350 per m /day o
in 2007 dollars, and approximately $2,930 per m3/day of capacity after accou
contingencies and inflation to the mid-point of construction. Those who are interested in the 
capital an
Community Services for their historical cos
municipalities. 

Process Description 

The process configuration depicted in Figure 18: Water Reclamation Station Schematic and described 
below is one of several possible configurations identified by the Study Team. Further study will be 
required to identify the optimum design. This configuration employs only generic technologies, with 
several possible suppliers for each major process component. Other configurations employing certain 
proprietary technologies, offer the prospect of further reductions in size a
should be evaluated in the next phase of the study. 

 Sewage enters the lift station through one or more pipes with a new sealed connection to a rotary 
coarse screen (5-6 mm spacing) that removes, washes and compacts trash and lifts it to the 
surface where it falls into a trash bin. 

© Province of British Columbia, 2008  February 29, 2008  Page 90 



 

 
Figure 18: Water Reclamation Station Schematic 

© Province of British Columbia, 2008  February 29, 2008  Page 91 



 

 The screened wastewater falls into the lift station and is pumped to the Primary Solids Recovery 
(PSR) unit, with a low dosage of organic polymer added and mixed into the stream enroute. In 
times of high flow, excess wastewater is directed to the Equalisation (EQ) tank to be stored until 
flows subside, when EQ tank pumps (under supervisory process control) send accumulated 
wastewater to the PSR device. The use of an EQ tank in this way dampens the diurnal variations 
in flow and ensures a reasonably steady flow to the downstream process. 

 Screened wastewater is pumped from the lift station to the PSR. In the PSR, most of the 
particulate matter remaining in the water is removed as a dense slurry or dewatered sludge (as 
desired). The PSR can be a self-cleaning rotary fine screen, a dynamic sand filter, a dissolved air 
flotation unit or an enhanced settling device. Very little particulate matter will be left in the PSR 
effluent. Clarified effluent from the PSR falls into the first (anoxic) compartment of the 
bioreactor, where the effluent is mixed with nitrified effluent from the last stage of the bioreactor 
so as to effect biological denitrification.  

 Effluent from the anoxic compartment enters the second and third bioreactor compartments, 
arranged in series. In one of the possible configurations, both compartments contain a large fill 
fraction (70%) of high surface area mobile media which carry large concentrations of biomass in 
the form of biofilm. The second compartment primarily digests biodegradable organic matter 
(CBOD) while the third primarily converts ammonia to nitrate. Both compartments are provided 
with air supply. Much of the soluble organic matter is converted into biomass, for subsequent 
recovery. The bioreactor is equipped with an integral biosolids removal device (not shown) to 
remove biomass from the bioreactor and return it to the PSR as a thin slurry, thus maintaining 
consistently low solids concentrations in the bioreactor. The Bioreactor could be a Moving Bed 
Bioreactor (MBBR), a Fluidised Bed Bioreactor (FBB) or an integrated FBB/dynamic sand filter. 
A Membrane Bioreactor (MBR) could be considered as a replacement for the Bioreactor and 
Fine Filtration device provided that improvements in energy efficiency can be attained and flux 
rates can accommodate prevailing I&I conditions. 

 Effluent for the bioreactor (containing some sloughed biomass) is pumped from the last 
compartment, with some sent as recycle back to the anoxic zone and the balance to the 
Secondary Solids Removal (SSR) device where particulate matter is removed. The SSR could be 
a rotating fabric media depth filter, a dynamic sand filter or other type of tertiary filter. In the 
case of the fabric media filter, the effluent traverses a compound pile-type fabric, trapping 
particulates in the mesh of fine filaments. A cleaning wand periodically washes / cleans the 
surface of the filter and this particle-rich backwash water is sent to the unit. 

 Effluent from the SSR device passes through a UV disinfection unit and into a reclaimed water 
storage tank. 

 Reclaimed water can be pumped to nearby heat pumps in neighbouring commercial buildings for 
district heating and cooling, and from there to local uses or the reclaimed water transfer line. 
Additional treatment may be required for specific purposes, for example, low dosage ozonation 
for applications where exceptional aesthetic characteristics are required. 

 The PSR device re  from the bioreactor and 
concentrates the particulates to a thick biomass slurry, which is skimmed off the top of the unit 

ceives the SSR backwash water and thin slurry

© Province of British Columbia, 2008  February 29, 2008  Page 92 



 

and combined with primary biomass in the SSR biomass trough. This biomass can then be 
pumped via progressing cavity pump to the biomass slurry transfer line. Alternatively, the 
biomass can be further dewatered within the PSR device and accumulated in a bin for periodic 
collection by truck.  

Effluent Quality and Dispersal 

The effluent quality described in Figure 17 is a “generic” standard that would meet typical industry 
standards for most reclaimed water applications. Supplementary treatment may be required for specific 
sensitive applications. 

There are a variety of technologies available for dispersal of secondary or better quality effluent, 
including: 

 trenches or beds filled with gravel or other media (gravity fed or pressure dosed); 

 gravelless trenches or beds with chamber systems (gravity fed or pressure dosed); 

 at-grade or above-grade (shallow trench, filter bed, mound, capping fill, etc.); 

 drip dispersal (subsurface or surface); 

 spray dispersal (above ground); 

 minimum or zero discharge (evapotranspiration or greenhouse); 

 point source discharge into surface water either directly, via exfiltration galleries or via vegetated 
swales; and 

 existing onsite dispersal systems after removal of accumulated wastewater from them. 

The advantages of decentralised and hybrid (a mixture of centralised and decentralised) wastewater 

rtunities that can be 

e the most secure in terms of water supply. 

treatment plant systems are clearly expressed in the summary and conclusions of a recent paper by G.T. 
Daigger and G.V. Crawford of CH2M Hill:44 

“Hybrid integrated urban water management systems offer the potential for increased water 